BRP / Defender _ :

Part No.: 2444 7236.1 Side step protection

Brand: BRP

Model: Defender (except of MAX) ks

Year: 2016- 7

Material: Tube 42x2 mm 8
Content L =

G 1T (T8 (1] o= | ) (O ———— 1 pc.

2. 8idetube (R):wewsmvmmines 1 pc.

3. Brackelwwamasmammans 2 pc.

4. Insert nut M8............cccooe 8 pc.

5. Bolt MBX70..ccmmmmmans 4 pc.

6. Bolt M8X20.......cccvviviairinranne 4 pc.

7. Screw M8x20..........ccccceeene 4 pc.

8. Washer8.........coocovveeniienes 12 pc.

9. Spring washer 8.................... 4 pc. 5

Installation Instructions

1. Mount brackets no.3 in lower part of the vehicle rear arch, then fix with bolts M8x20 no.6, washers no.8, insert nuts no.4.

2. Mount side tubes, then fix them to the frame with bolts M8x70 no.5, washers no.8, insert nuts no.4 in front part, to brackets no.3 with
screws M8x20 no.7, washers no.8, 9inrear part.

3. Tighten all screws.

TOOLS REQUIRED

SCREW FORCE

M6-10 Nm @ M8-30 Nm ﬁ M10-50 Nm

www.rival4x4.com



1
Прямоугольник




